


IMA E^EL " i - H mjm 

Janu at\j 

Water Research Commission 
PO Box 824 
Van der Stei Building 
Pretorius Street 
PRETORIA 0001 

Zl 

"elegraphic address: 
\ A / A T E R I < 0 M 

:: 30464 
48-5461 

l e i 

1 



Printed in 1980 in 
the Republic of South Africa 

by 
V&R Printers (Pty) Ltd, Pretoria 



Lettei of submission to the Honourable the Minister of Water Af
fairs 4 

fvl-rmbers of the Water Research Commission 5 

Chapter I: Review of the year 6 

Chapter 2: Water reclamation 14 

Chapter 3: Groundvvater research 22 

Chanter 4: The water environment 28 

Chapter 5: Treatment of municipal and industrial effluents 32 

Chapter 6: Irrigation 46 

Chapter 7: Surface hydrology 55 
[...]
research direction has become clearer. Some of the 
more important preliminary results include: 

• Clouds with a high liquid water content at approx
imately — 10°C occur frequently and are a prere
quisite for successful cloud seeding. 

• Natural ice crystals occur in relatively high concen
trations at a temperature of — 10°C. If this 
preliminary result is verified it will mean that seeding, 
with the aim of promoting ice formulation, cannot be 
applied successfully. 

• First radar echoes occur frequently in areas where 
the temperature is higher than freezing point. This 
means that the coalescence process probably plays 
an important role in the precipitation process in the 
project area. 

• In the precipitation from stratiform clouds almost no 
liquid water is present at heights where the tempera
ture is below 0°C. This would indicate that no 
method of cloud seeding will yield results under 
these conditions. 

66 



Subject to the verification of these preliminary re
sults, it may be concluded that in the design and execu
tion of a routine cloud seeding programme it is desirable 
to concentrate on the seeding of cumulus clouds in 
order to obtain best precipitation results. This means 
that an effort should be made to increase the depth and 
cross-sectional area of the clouds by seeding rather 
than augmenting a shortage of ice nuclei. A high priori
ty will be afforded to the identification of weather con
ditions in which clouds will react favourably to such 
seeding. 

The rainfall observation network is still being ex
tended. By the end of winter in 1979 a network of more 
than 100 recording rain gauges had been erected, 22 of 
which are completely automatic weather stations. In 
this respect excellent cooperation has been received 
from the farming community and the local authorities in 
that they regularly reported rainfall figures. 

The second aspect of the project also progressed 
well, viz, the effect of any increase in precipitation (as a 
result of cloud seeding) on the hydrology of the experi
mental catchments. This task is being undertaken by 
the Department of Water Affairs. 

Research on the stimulation 
of rainfall at Nelspruit 
(Existing project: Contract with the Laeveldse 
Kooperasie Beperk) 

The main objectives of this project are to obtain addi
tional scientific information on the effect of cloud seed
ing for hail suppression on rainfall and to assess the po
tential of the Nelspruit area for rain augmentation. The 
Laeveldse Kooperasie Beperk has for several years been 
involved in a cloud seeding programme for hail sup
pression in this area, and information resulting from this 

programme, is also used in the project financially sup
ported by the Commission. 

To achieve the project goals, it is necessary to 
conduct a detailed study of the climatology of the area. 
The study can be divided into three categories accor
ding to order of magnitude: 

• Synoptic scale studies designed to reveal the synop
tic scale control mechanisms which give rise to sig
nificant rain and/or hail events in the area. 

• Meso or cloud-scale studies in which the character
istics (area, height, directions of movements, etc.) of 
the dominant precipitation-producing clouds are 
determined. 

• Microscale measurements of the processes of cloud 
physics that lead to the production of precipitation-
size elements which reach the ground as usable 
moisture. 

The research is being conducted by a team of 
scientists at the University of Virginia USA and con
tracted by the Co-operative. The team's efforts are 
divided between field work at Nelspruit and studies at 
the University of Virginia. 

During the year under review significant progress 
was achieved. 

As far as the synoptic scale studies are concerned, 
records of South African rainfall, surface climatologies 
and rawinsonde (from radio windsonde), generously 
provided by the South African Weather Bureau, have 
been transferred to the research team at the University 
of Virginia. Data from a total of 350 rainfall stations 
within and surrounding the target area have been ex
tracted. Initial analyses indicate high monthly correla
tions between rainfall in the target area and surrounding 
segments. This suggests that large (synoptic) scale 
events are responsible for the significant rainfall events 
within a 200 km radius of Nelspruit. Computer programs 

A Lear jet equipped with special instruments to determine cloud properties in the investigation of rainfall stimulation in the Nelspruit area 

67 



are being used to analyse the complete set of historic 
data from the Nelspruit recordings. Different techniques 
(total moist static energy and convective storm indices) 
are being used to determine whether one or more con
vective storm indices can be used to describe the hail 
and/or storms in the Nelspruit area. 

A two-dimensional synoptic model has been ope
rated for a cross-section which runs at right angles to 
the escarpment through Nelspruit. It is hoped that this 
model may be used as an aid in stratifying the synoptic 
conditions that produce the important precipitation 
events in the region. 

With respect to mesoscale studies the set of radar 
records gathered at Nelspruit since November 1974 will 
be studied to determine cloud dimensions and move
ments, areas favouring storm generation and subse
quent life cycles associated with the synoptic classifica
tions defined by the studies in the previous section. 

In connection with the cloud physics studies a 
cloud physics instrumentation package was purchased 

and installed in one of the Nelspruit Learjets. This sys
tem is built around a Particle Measurement System's 
2-D cloud probe and data acquisition system. The 2-D 
probe captures images of cloud droplets and ice crystals 
in a size range between 0,05 and 1 mm in diameter and 
is of great importance in the investigation since in-cloud 
precipitation-forming mechanisms are active within this 
range. 

Additional equipment has been designed to 
analyse the outputs from the airspeed, altitude, tem
perature and liquid water sensors also installed in the 
Learjet. Initial results obtained from flights during the 
last rainy season suggests that only about 20 per cent of 
the moisture or water vapour involved in some of the 
storms reaches the ground in the form of rain. The 
reasons for this low precipitation efficiency will be fur
ther investigated. 

The cloud physics measurement programme will 
be speeded up next season so that a representative 
sample of the cloud microphysical processes active in 
the local precipitation process can be obtained. 

68 



The Commission continues to regard the development 
and evaluation of desalination techniques under local 
conditions as a very important component of the na
tional research effort to ensure a sufficient supply of 
fresh water of suitable quality for the future. 

The Commission currently supports four research 
projects with regard to desalination. Three of these are 
existing projects and deal with the desalination of sea 
water by means of reverse osmosis at Swakopmund 
(South West Africa), the development of membrane 
support systems and modules and the desalination of 
treated sewage by means of reverse osmosis and ultra-
filtration. These projects made good progress during 
the year under review. 

As far as reverse osmosis as desalination techni
que is concerned, the importance of effective pre-
treatment of the feed water and its influence on the utili
zation of membranes were very clearly illustrated. 
Especially in the case of the project on the desalination 
of sea water at Swakopmund, problems were ex
perienced by the end of 1978, namely that the conven
tional pretreatment system could not produce water to 
satisfy the requirements of membrane suppliers. These 
problems caused a considerably delay in the evaluation 
of the performance of the various reverse osmosis units 
and membranes. A solution to the problem was 
however found by the National Institute for Water Re
search (NIWR) of the CSIR by applying the so-called 
UVOX process (chlorination and exposure to sunlight) 
which could supply water of excellent quality in a pilot 
scale plant. It is expected that the final report on the fin
dings and a manual for design and operating criteria for 

Chapter 10 

Desalination 

the desalination of sea water will be finalised by the end 
of 1980. 

The project on the development of membrane 
support systems which is being undertaken by the 
NIWR in collaboration with the University of Stellen-
bosch made good progress during the year. An im
portant development in this regard is that a local firm in
tends to evaluate the membranes which were produced 
by the University in a locally produced desalination unit. 

A fourth project dealing with desalination by 
means of ion exchange was commenced during the 
year. The project arose from an earlier investigation on 
the treatment of waste water which was financially sup
ported by the Commission, the contract for which came 
to a close at the end of 1978. The feasibility of the pro
cess will now be tried out on a larger scale. This 
research is being done on a partnership basis in terms of 
an agreement between the Commission, the University 
of Cape Town and an industrial enterprise. It provides 
for the planning, design, construction and operation of 
a 100 m3 /d pilot plant for the desalination and tertiary 
treatment of secondary purified sewage. The pilot plant 
will be constructed on the new site of the sewage works 
on the Cape Flats and the same purified sewage used 
for the reclamation plant (reported on in Chapter 2) wHI 
be used. This will allow comparison on an equal basis of 
physical-chemical reclamation with ion exchange for 
the production of potable water. 

Although the Commission does not currently sup
port any research on other desalination processes, con
tact is nevertheless maintained on various levels thereby 
keeping abreast of developments and their applications 
in the technology. 

69 



RESEARCH PROJECTS mercially available sea water reverse osmosis 
membrane systems. 

(RO) 

Research on and develop
ment of desalination of sea 
water at reverse osmosis 
pilot plant, Swakopmund 

(Existing project: Contract with the Department of 
Water Affairs (South West Africa) and the CSIR -
National Institute for Water Research). 

In view of projections of water requirements indicating a 
need for additional water sources in the coastal area of 
South West Africa in the early 1980's, a project on a 
pilot plant scale was instigated with the aim of obtaining 
vital data for the design of a full-scale sea water 
desalination plant on the coast. 

The main objectives of the research programme 
are to establish design criteria for a simple and inex
pensive pretreatment method for raw sea water and to 
evaluate the performance and lifetime of various com-. 

Pretreatment tests were initiated in March 1978 
and concentrated mainly on the application of known 
coagulation/flocculation and subsequent sedimenta
tion/filtration or flotation/filtration procedures. The sea 
water was subjected to dosages of chlorine (5 mg/0 , 
aluminium sulphate (25 mg/f) and polyelectrolytes (0,1 
mg/7) in attempts to remove plankton and other 
suspended solids. Both pretreatment procedures pro
duced satisfactory results during the months July to Oc
tober 1978, a period noted for low water temperatures 
along the west coast. 

From October 1978 onwards and for unknown 
reasons the methods applied no longer achieved the 
quality standards laid down for feed water to the mem
branes by the suppliers of RO systems. Despite inten
sive investigation and numerous modifications to the 
test parameters, the applied pretreatment failed to pro
duce a water of satisfactory quality. It seemed obvious 
that the coastal waters had undergone a change, pro
bably related to "up-well ing", for which the area is well-
known. 

A solution to the problem was finally found by 
chlorinating sea water and exposing it to sunlight (the 
UVOX process) for a period of 3 days during which it 
was found that the quality improved to such an extent 
that simple filtration produced an acceptable feed water 

Pretreatment of sea water that has to be desalinated comprises chlorination and exposure to sunlight. In the picture two of the 
dams constructed at Swakopmund for the pretreatment of sea water can be seen 

\ 

:l ti 
i .. = ■ ■ 

' * ' . . . ' - ■ 

70 



A reverse osmosis unit which is used at Swakopmund in the research on the desalination of sea water 

quality. Two large ponds were constructed to allow for 
the radiation of sufficient water supplies to keep the RO 
units operating on a continuous basis. The system 
which has been in operation since February 1979 has 
proved to be simple and inexpensive. A paper based on 
the experience and data obtained with this pretreatment 
method was presented at a conference in Nice during 
October 1979. 

Three RO units, operating on different principles, 
have to date been tested in parallel. Running times have 
been adversely affected by pretreatment and mechani
cal problems and a fair evaluation of performance and 
lifetime will therefore only be possible in 1980. 

Product water from all three units, which was of a 
high quality, was pumped into the water distribution 
system of the Swakopmund municipality after minor 
adjustments. 

Research on the develop
ment of membrane support 
systems and modules 

(Existing project: Contract with the CSIR — Na
tional Institute for Water Research) 

During the year under review the most important aspect 
of the project was the emphasis placed on the con
struction and completion of a number of important pro
cess units and which enhanced the membrane produc
tion capability. 

The tube winder and continuous casting facility 
for tubular membranes has been rebuilt and is now 

71 



mounted vertically, thereby overcoming a number of 
technical casting problems and enabling air drying and 
leaching operations to be more satisfactorily controlled. 
It is now possible to produce cellulose acetate mem
branes continuously and achieve consistent results. 
Locally produced membranes have been fitted into a 
commercially available tubular membrane support 
system and tested under field conditions on reclaimed 
sewage effluents. Initial results are promising and the 
work is continuing. 

The batch casting of 'second generation' compo
site membranes in tubular supports has also been suc
cessful, but many problems remain to be overcome in 
this area. 

A computerized optimization technique for 
controlling the multitude of operating variables during 
the casting of cellulose acetate membranes has been 
developed. This should prove to be of considerable use 
in reducing the number of trial runs required to assess 
the effects of making progress changes. 

Research on the desalina
t ion of treated sewage 

(Existing project: Contract with the CSIR — Na
tional Institute for Water Research) 

Processes for the reclamation of sewage effluents are 
finding application in many parts of the world. How
ever, they all suffer from the disability that inorganic 
salts present in the sewage effluents are not removed 
and tend to build up within the cycle of use, reclamation 
and reuse. This build-up of salts impairs the reuse 
potential of the reclaimed water. In terms of the con
tract the National Institute for Water Research has been 
evaluating the application of reverse osmosis and ul-
trafiltration for the desalination and simultaneous quali
ty improvement of purified and reclaimed sewage ef
fluent. 

Results achieved with the reverse osmosis process 
have been satisfactory. The product water quality is ex
cellent, with salt concentrations reduced by 90 per cent 
and chemical oxygen demand (COD) down to less than 
5 mg/f. A persistent problem with this process is that of 
fouling of the membranes, due to organic material pre
sent either in colloidal form or even through solution in 